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O LEEE (Test Recipe) :

1 6 O°CHIELEERE (min)

ENB % EPDM (K& 5 i 13) 100 (=)
80,

+77v% 7 0tAt 0 (Process 0il) 50, #$AEFE (Zn0) 5,
AFTYYEE (Stearic Acid) 1, H®i#& (Sulfur) 1.5,
(Accelerator) Rl i

HAF 7% »7" 3% (Carbon Black)
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3—1. SRIS B &

(1) EAKEBE (Test Recipe)
ENBREPDM (&k5%ffi13) (EPDM) 100 (E=#P)
HAFA—HR>TSvsH (Carbon Black) 80
FTIOTFURTOERARLTAIL (Process 0il) 50
HinEE (Zn0) 5
ATT Uk (Stearic Acid) 1
o E (Sul fur) 1.5
ER AR E A (Accelerator) Al &2
(2) AE&#EE (Test Results)
No.

EE 1-1 1-2 1-3 1-4 1-5
HE5S—EM—2 4.0 - - - -
HE5S—EM—7 - 4.0 - - -
Hot5—EM—9—8O0E - - 4.0 3.0 3.0
Yot S5—E Z (ZnEDC) - - - 1.0 -
Hr+t5—B2Z (ZnBDC) - - - - 1.0

TaAS5ARA—A—ER (Curelastometer Test) : VE, 8 ==+1°  100cpm

160°C t 50.04 (min) 1.1 0.5 3.3 2.0 2.2

t 10 (min) 1.5 0.8 4.5 2.1 3.0

t 90 (min) 9.9 10. 2 14.0 9.9 10.9

t 90— t 10 (min) 8.4 9.4 9.5 1.2 1.9
N Lol Nm | 176 | 175 | 182 | 179 | 177
180°C t 50.04 (min) 0.6 0.3 1.4 0.9 1.0

t 10 (min) 0.7 0.4 1.7 1.2 1.3

t 90 (min) 3.6 3.4 4.9 3.6 3.9

t 90— t 10 (min) 2.9 3.0 3.2 2.4 2.6

MILYE (N-m) 1.61 1.60 1.69 1.65 1.63
515REXER (Tensile Test) : 160°C x 15min. 7 L R &k

TB (MPa) 17.2 17.2 16.7 15.5 16.9

EsB (%) 420 420 400 390 410

M 200 (MPa) 1.0 6.8 1.1 1.0 6.7

M 300 (MPa) 11.2 11.1 11.5 11.2 11.1

Hs (JIS, A) 68 68 68 68 68
[EHEARAOVT AMHERER (Compression Set Test) : 160°C X 20min. 7 L X jnfE, 100°C X
22hrs. EAA03E

Cs (%) 49 | 43 | 54 | 46 | 46
JIL—LMERER (Blooming Test) : 160°C x 15min. 7 L X Nk
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3—2. ZBAET X 2 — /N v FEES

(1) HAXESE (Test Recipe)

ZEHEPTIE#£ETRA—/N\YyFM—600

1000 (EEH)

Yo —EM—-2

OB’ (Sulfur) Al i
InERAR (Accelerator) R =2
(2) HERFER (Test Results) @D
No.

HE 2-1 2-2 2-3 2-4 2-5 2-6 2-17
# & (Sulfur) 3.0 3.0 3.0 4.0 3.0 3.0 4.0
o5 —CM—G (CBS) 1.5 - - - - - -
Ho+5—M—G (MBT) 2.5 - - - - - -
Hov5—TT—G (TMTD) 2.0 - - - - - -
Ho+5—TRA (DPTT) 1.5 - - - - - -
Hot5—TE—-G (TeEDC) 1.5 - - - - - -
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Yot —EM—7
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Fa15RMA—42—iE& (Curelastometer ==+1° ,100cpm

160°C t S0. 04 (min) 1.3 1.1 1.1 1.0 0.6 0.6 0.6
t 10 (min) 1.6 1.4 1.4 1.3 0.8 0.7 0.7
t 90 (min) 6.6 9.4 8.7 10.9 9.5 8.6 11.3
t9o— t10 (min) 5.0 8.0 7.3 9.6 8.7 7.9 | 10.6

o RGO Mem | 107|101 | 103 | 110|095 094 | 107

180°C t 50.04 (min) 0.6 0.6 0.5 0.5 0.3 0.3 0.3
t 10 (min) 0.7 0.7 0.6 0.6 0.4 0.4 0.4
t 90 (min) 2.5 3.2 2.8 3.8 3.2 2.9 3.8
t9o— t10 (min) 1.8 2.5 2.2 3.2 2.8 2.5 3.4
MILYE (N-m) 0.95 | 0.90 | 0.91 0.99 | 0.86 | 0.86 | 0.98

5|5EEkE% (Tensile Test) : 160°C X 15min. 7 L R Nk
T8 (MPa) 13.9 | 14.3 | 13.5 | 14.2 | 13.4 | 13.7 | 13.7
EB (%) 510 600 580 580 620 610 570
M 200 (MPa) 4.7 3.9 3.9 4.3 3.6 3.1 4.2
M 300 (MPa) 1.4 6.1 6.2 6.7 5.8 5.9 6.6
Hs (JIS, A) 58 58 58 58 58 58 58

EfEAAVDT HERER (Compression Set Test) :

(RS

160°C x 20min. 7 L R f0fE, 100°C x 22hrs. ZA5038

(%)

| 40 | 45 | 45 | 52 | 41 | 41 | 44

TIL—LMEER (Blooming Test) : 160°C x 15min. 7 L X 0k
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(2) HRERFEER (Test Results) @

No.

EE 2-8 2-9 2-10 2-11 2-12 2-13
W #& (Sulfur) 3.0 4.0 3.0 4.0 3.0 4.0
Hot5—EM—9—8O0E 8.0 8.0 8.0 8.0 8.0 8.0
Ho+>—EZ (ZnEDC) - - 2.0 2.0 - -
H2+>—BZ (ZnBDC) - - - - 2.0 2.0

FTaS5SAMA—%—5ER (Curelastometer Test) : V&, 6 ==+1°  100cpm

160°C t 50.04 (min) 4.0 3.1 2.2 2.1 2.5 2.3

t 10 (min) 4.9 4.6 2.8 2.6 3.1 3.0
t 90 (min) 14.8 16.4 9.8 11.4 10. 6 12.3
too— t10 (min) 9.9 11.8 1.0 8.8 1.5 9.3
o b Mem | 100 | 109 | 101 | 110 | 101 | 110
180°C t 50. 04 (min) 1.6 1.5 1.0 0.9 1.1 1.0
t 10 (min) 1.9 1.8 1.2 1.1 1.3 1.2
t 90 (min) .6 6.5 3.8 4.4 4.0 4.6
too— t10 (min) 3.1 4.7 2.6 3.3 2.1 3.4
MILYE (N-m) 0. 91 1.00 0.91 0.99 0.91 1.00
515REXER (Tensile Test) : 160°C x 15min. 7 L X &k
TB (MPa) 13.7 13.7 13.9 14.0 13.5 13.4
EsB (%) 590 550 580 550 560 540
M 200 (MPa) 3.9 4.2 3.9 4.3 3.8 4.3
M 300 (MPa) 6.2 6.6 6.1 6.8 6.1 6.7
Hs (JIS, A) 58 58 58 58 58 58
[EHEARAOVT AMHERER (Compression Set Test) : 160°C x 20min. 7 L X jnfE, 100°C X
22hrs. B0IE
cs (%) | 50 | 5 | 46 | 51 | 471 | 52
JIL—LMEEE (Blooming Test) : 160°C x 15min. 7 L X kg
=38 x Imonth | o | o | o| o] o | o
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3—3. ZXZE A BEx

(1) #AKEE (Test Recipe)

3—1. 381

(2) HERFEER (Test Results) @

No.

EE 3-1 3-2 3-3 3-4 3-5 3-6
HoE5S—EM—2 3.0 4.0 5.0 - - -
HoES—EM—7 - - - 3.0 4.0 5.0

TaAS5ARA—A—ER (Curelastometer Test) : VE, 8==+1°  100cpm

160°C t 50.04 (min) 1.2 1.1 1.0 0.6 0.5 0.5

t 10 (min) 1.7 1.5 1.4 0.9 0.8 0.7

t 90 (min) 11.9 9.9 8.7 11.4 10.2 9.5

t9o—t10 (min) 10.2 8.4 7.3 10.5 9.4 8.8
o huofE Mem | 173 | 176 | 180 | 172 | 175 | 176
180°C t 50. 04 (min) 0.6 0.6 0.5 0.4 0.3 0.3

t 10 (min) 0.8 0.7 0.7 0.5 0.4 0.4

t 90 (min) 4.3 3.6 3.2 4.0 3.4 3.2

too— t10 (min) 3.5 2.9 2.5 3.5 3.0 2.8

MILYE (N-m) 1.58 1.61 1. 64 1.57 1.60 1.62
5|5EEkER (Tensile Test) : 160°C X 15min. 7 L R Nk

T8 (MPa) 18.2 17.2 16.3 18.5 17.2 16.7

EB (%) 450 420 400 450 420 420

M 200 (MPa) 6.7 7.0 1.0 6.8 6.8 6.9

M 300 (MPa) 10.7 11.2 11.3 11.0 11.1 11.1

Hs (JIS, A) 67 68 68 67 68 68
[EfEKAVT AMEHER (Compression Set Test) :

160°C x 20min. 7 L X f0kE, 100°C x 22hrs. EA0LIE

cs (% | 54 | 49 41 | 48 43 42
JIL—LEEER Blooming Test) : 160°C X 15min. 7 L A kg

=38 x Imonth | o | o | o | o @) @)




3—4. EM—2 o> hn &5t 5/ == 151

(1) #AKEE (Test Recipe)
3—1. 381

(2) HERFEER (Test Results) @

No.

EE 4-1 4-2 4-3 4-4 4-5 4-6 4-7
HoE5S—EM—2 4.0 2.0 3.5 3.5 3.5 3.5 2.0
HotS5—EM—7 - 2.0 - - - - -
Yo+ S5—TET—G (TETD) - - 0.5 - - - -
Y+ 5—E Z (ZnEDC) - - - 0.5 - - -
Hot5—TE—G (TeEDC) - - - - 0.5 - -
Ho+5—NS—G (BBS) - - - - - 0.5 -
Yot —EM—9—80E - - - - - - 2.0

TaAS5ARA—A—ER (Curelastometer Test) : VE, 8 ==+1°  100cpm

160°C t 50.04 (min) 1.1 0.8 1.2 1.0 1.0 1.2 1.7

t 10 (min) 1.5 1.1 1.7 1.4 1.3 1.7 2.3

t 90 (min) 9.9 | 10.0 | 9.2 9.3 6.7 | 10.1 | 10.8

t9o—t10  (min) 8.4 | 8.9 7.5 7.9 5.4 | 8.4 | 8.5
B hofE w176 | 1.77 [ 178 | 1.72 | 1.72 | 1.76 | 1.80
180°C t 50.04 (min) 0.6 0.4 0.6 0.5 0.5 0.6 0.8

t 10 (min) 0.7 0.5 | 0.8 | 07 | 06 | 0.8 1.0

t 90 (min) 3.6 | 3.5 3.3 3.4 | 2.5 3.7 | 4.0

t 90— t 10 (min) 2.9 3.0 2.5 2.1 1.9 2.9 3.0

MILYE (N-m) 1.61 | 1.63 | 1.59 | 1.59 | 1.58 | 1.63 | 1.65
515&EXER (Tensile Test) : 160°C x 15min. 7 L X &k

T8 (MPa) 17.2 | 17.2 | 18.1 | 17.4 | 16.7 | 16.8 | 16.7

EB (%) 420 | 420 | 440 | 440 | 390 | 430 | 420

M 200 (MPa) 1.0 7.0 1.2 1.0 1.6 6.9 6.7

M 300 (MPa) 1.2 (11.2 | 11.2 | 11.0 | 12.3 | 11.0 | 10.9

Hs (JIS, A) 68 68 68 68 68 68 68
[EfEKAVT AMEHER (Compression Set Test) :

160°C x 20min. 7 L R fn#E, 100°C x 22hrs. FA0LIE

cs (%) | 49 | 45 | 48 | 48 | 43 | 51 | 49
JIL—LMERER (Blooming Test) : 160°C x 15min. ¥ L X Nk

=38 x Imonth |l ol o] o| o] o] o] o




3—5. EM—7 o> Hn &5t 5/ == 151

(1) #AKEE (Test Recipe)
3—1. 381

(2) HERFEER (Test Results) @

No.

EE 5-1 5-2 5-3 b-4 b-5
HoE5S—EM—7 4.0 3.5 2.0 3.5 3.5
H2¥5—TE—G (TeEDC) - 0.5 - - -
HE5S—EM—2 - - 2.0 - -
Hrot5—CM—G (CBS) - - - 0.5 -
H2+5—NS—G (BBS) - - - - 0.5

FTaS5AMA—%—5E& (Curelastometer Test) : V&, 6 ==+1°  100cpm

160°C t 50. 04 (min) 0.5 0.5 0.8 0.7 0.7

t 10 (min) 0.8 0.7 1.1 0.9 0.9
t 90 (min) 10. 2 1.0 10.0 10.5 10. 4
too— t10 (min) 9.4 6.3 8.9 9.6 9.5
R bLOE  Nm) | .75 | Lo o var | 1T 178
180°C t 50. 04 (min) 0.3 0.3 0.4 0.4 0.4
t 10 (min) 0.4 0.4 0.5 0.5 0.5
t 90 (min) 3.4 2.5 3.5 3.5 3.5
too— t10 (min) 3.0 2.1 3.0 3.0 3.0
MILYE (N-m) 1. 60 1.56 1.63 1.61 1.62
5|5EEkER (Tensile Test) : 160°C X 15min. 7 L R jin&k
T8 (MPa) 17.2 16. 8 17.2 15.6 15.3
EsB (%) 420 370 420 420 410
M 200 (MPa) 6.8 1.2 7.0 6.5 6.6
M 300 (MPa) 1.1 12.3 11.2 10.6 10.9
Hs (JIS, A) 68 68 68 68 68
[EHEKRAVT H1EERER (Compression Set Test) :
160°C x 20min. 7 L R f0k&, 100°C x 22hrs. EA0LIE
cs (%) | 4 | 38 | 4 | 45 | 45
JIL—LEEER (Blooming Test) : 160°C X 15min. 7 L A kg
=8 x Imonth | o | o | o | o | o




